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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 

El 
(ACCORDINC TO EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THATTHE PRODUCT LISTED B E W W  WAS DESIGNED. MANUFACTURED AND TESTED ACCORDlNG T 0  OUR QUALrrY SYSTEM AND REQUIREMENTS GlVEN 1N ONE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISENADO. FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DECALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION.1 

API 598 - VALVE MSPECTION AND TESTMG API 6D - PIPELME VALVES -CATE, PLUG, BALL AND CHECK 
AF'I 599 -METAL PLUG VALVES - FLANGED, THREADED AND WELDlNG API 600 - STEELGATE VALVES, FLANGED AND WELDlNG ENDS 
ANSlB16-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSlB16-11 - FORGED FI'ITINGS, SOCKET - WELDING AND THREADED 
ANSl B16-34 - VALVES - FLANGED, THREADED AND WELDMG ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSS-SP61 - PRESSURE TESTING OF STEEL VALVES WELDMG AND EXTENDED - BODY ENDS 

Part No. AC031A08MAB830000M c 
SHELL BACK SIDE (-1- 

(SEATI 1 2 

450 450 N A  N A  

80 80 
I 

(C6digo) 3" Fig. 5202 F UT WCB, API TRIM No.8 830000 
Descripción CAST STEEL CATE VALVE 150 CLASS 

( V A L W L A  COMPUERTA DE ACERO FIJNDIDO CLASE 150) 
VAL= WITH M W  EMISSION CONTROL (SO PPM'S M.) (VALVULA SUMZVISn<ADA CON CONTROL DE BAJAS 
EMISIONES FUCITNAS (50 PPM'S m.) ) 

P R E S S U R E  T E S T  
(PRUEBAS DE PRESION) 

HYDROSTATIC (PSI) 
(HIDROSTATICA) 

P N E U M A T I C  (PSII 

\ OyEUMATICA) 

I MECHANICAL. TESTS PROp 

TENS YIELD ELG RED BHN 

m1 m1 % % 
2ND 3RD AV0 c m @  IST 

80.98 54.38 26 50 158 

76.27 50.17 33 46 163 

75.11 45.97 35 48 172 

FACIO-21 REV "3" 

C H E M I C A L  C O M P O S I T I O N  (%) COMPOSICI~N QülMlCA (%) 

CERTIFICADO POR: CERTlFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

& H a r e í a  

ITEM HEAT No. MATERIAL 
(PARTE1 (COLADA; (ASTMI 

BODY WH34727 ASTM ASI~IWCB 
CUERK> 

BONNET WH34546 ASTM A-216iWCB 
BONEE 

WEDGE WH34523 ASTMA-216IWCB 
DISCO 

. 

C Mn P S V Si Ni CT M 0  C U  C b  
0.209 0.961 0.039 0.013 0.428 0.041 0.134 0.001 0.038 0.004 

Normalirated m Momialirado al 930 Tcmwr m (Temole a; 650 Enñiado en aire. 
0.190 0.854 0.031 0.011 0.457 0.028 0.021 0.001 0.025 0.003 

Nonmümted to Marmalizado al 930 Temwr m (Temple al 650 Enhiado en a k .  
0.208 0.889 0.033 0.013 0.378 0.020 0.020 O.fN1 0.026 0.004 

Nomiaürafed m (Normalizado a) 930 Temwr m (Temole al 650 Ezhiado en aire 


